
Package Leaflet: Information For The User 

 

Sinupret® extract, coated tablets 
gentian root, primula flowers, sorrel herb, elder flower, verbena herb 

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you.  
Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have told 

you. 

 Keep this leaflet. You may need to read it again. 

 Ask your pharmacist if you need more information or advice. 

 If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 You must talk to a doctor if you do not feel better after 7-14 days or if you feel worse. 

 

What is in this leaflet 
1. What Sinupret extract is and what it is used for 

2. What you need to know before you take Sinupret extract 3. How to take Sinupret extract 

4. Possible side effects 

5. How to store Sinupret extract 

6. Contents of the pack and other information 

 

 

1. What Sinupret extract is and what it is used for 
 

Sinupret extract is an herbal medicine to treat acute, uncomplicated inflammations of the paranasal 

sinuses in adults. 

 

 

2. What you need to know before you take Sinupret extract 

 

Do not take Sinupret extract 
- if you are allergic (hypersensitive) to the active substance or any of the other ingredients of this 

medicine (listed in section 6) 

- if you have or have had a peptic ulcer. 

 

Warnings and precautions  
If you experience nosebleeds, fever, severe pain, purulent discharge from the nose, visual disturbances, 

asymmetry of the face or eyes, or numbness of the face, talk to your doctor, as these symptoms may 

indicate a generalized form of paranasal sinuses that requires further examination and urgent medical 

treatment. 

 

If symptoms persist for more than 7 to 14 days, worsen or recur periodically, talk to your doctor. 

 

Take special care with this medicine in patients with known gastritis and gastric disorders. It is 

recommended that you take Sinupret extract with a glass of water after a meal. 

 

Children and adolescents 

Use in children and adolescents under 18 years of age is not recommended due to a lack of data. 

 



Other medicines and Sinupret extract 
No systematic interaction studies have been performed. For this reason, it cannot be excluded that the 

effect of other medicinal products may be increased or decreased. 

 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 

 

Pregnancy and breast-feeding 
For safety reasons, administration of Sinupret extract during pregnancy should be avoided. 

It is unknown whether the active substances of Sinupret extract are excreted in human milk. Sinupret 

extract should not be used during lactation. 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 
Sinupret extract may have a minor influence on the ability to drive and use machines in patients 

experiencing the possible undesirable effect “dizziness” (see section 4). 

 

Sinupret extract contains glucose and sucrose. 
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking Sinupret extract. 

 

Note for diabetics 

One coated tablet contains on average 0.3 g digestible carbohydrates. 

 

 

3. How to take Sinupret extract 
 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose is: 

Adults take 1 coated tablet, 3 times daily (maximum 3 coated tablets daily). 

There are insufficient data for specific dosage recommendations in patients with impaired kidney/liver 

function. 

 

Use in children and adolescents 

Use in children and adolescents under 18 years of age is not recommended due to a lack of data. 

 

Method of administration  

Sinupret extract is swallowed with some liquid (e.g. a glass of water) without chewing 3 times a day 

(morning, noon and evening). If you have a sensitive stomach, you should preferably take Sinupret extract 

after meals. 

 

Duration of treatment  

Unless otherwise prescribed, the duration of treatment is: 7-14 days. If no improvement occurs within this 

time or the symptoms persist after this time, please consult a doctor. 

 

If you take more Sinupret extract than you should 
If you have taken a larger quantity of Sinupret extract than you should have, please notify your doctor. 

He/she can decide on any necessary measures. Possibly, the side effects listed below (e.g. nausea, 

stomach ache, diarrhoea) may be more intense. 



If you forget to take Sinupret extract 
If you have taken too few Sinupret extract by mistake or if you have forgotten to take Sinupret extract, do 

not take a double dose at the next time, but continue to take Sinupret extract as prescribed by your doctor 

or as described in this leaflet. 

 

If you stop taking Sinupret extract 

Discontinuing Sinupret extract is usually harmless.  

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects (may affect up to 1 in 10 people)  

Gastrointestinal disorders, e.g. nausea, flatulence, diarrhoea, dryness of the mouth, stomach ache. 

 

Uncommon side effects (may affect up to 1 in 100 people)  

Topical hypersensitivity reactions (eg rash, reddening of the skin, itching of the skin or eyes) and severe 

allergic reactions (swelling of the lips, tongue and throat and / or throat with narrowing of the airways, 

shortness of breath, swelling of the face). 

Dizziness. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via the national reporting system listed in 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the safety of this 

medicine. 

 

 

5. How to store Sinupret extract 
 

Do not store above 30°C. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the box and the blister. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Sinupret extract contains 
- The active substance is a native dry extract (3-6:1) derived from gentian root (Gentiana 

lutea L.), primula flowers (Primula veris L.), sorrel herb (Rumex crispus L.), elder flower 

(Sambucus nigra L.), verbena herb (Verbena officinalis L.) (1:3:3:3:3);*5 1st Extracting agent: 

ethanol 51 % (m/m)*5. Each coated tablet contains 160.00 mg native dry extract. 

- The other ingredients are sucrose; talc; calcium carbonate (E 170); microcrystalline 

cellulose; maltodextrin; cellulose, powdered; hypromellose; dextrin; acacia, spray-dried; silica, 



hydrophobic colloidal; silica, hydrophobic anhydrous; titanium dioxide (E 171); glucose, liquid; 

magnesium stearate [vegetable]; stearic acid; chlorophyll powder 25% (contains cuprum 

chlorophylline E 141); indigo carmine aluminium lacquer (contains indigo carmine E 132 and 

aluminium hydroxide); carnauba wax; riboflavin (E 101). 

 

What Sinupret extract looks like and contents of the pack  
Sinupret extract are green, round, biconvex coated tablets with a smooth surface. 

Packs with 20 coated tablets, 2 blisters each containing 10 coated tablets 

Packs with 40 coated tablets, 4 blisters each containing 10 coated tablets. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 
Bionorica SE 

Kerschensteinerstrasse 11-15 

D-92318 Neumarkt 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

AS Oribalt Tallinn 

Kõrtsi tee 9  

75306 Lehmja, Harjumaa  

Eesti 

Tel.: +372 6515 100 

 

This medicinal product is authorised in the Member States of the EEA under the 

following names: 
AUSTRIA Sinupret intens, überzogene Tablette 

BULGARIA Синупрет екстракт обвити таблетки 

CROATIA Sinupret akut obložene tablete 

CZECH REPUBLIC Sinupret akut 

GERMANY, LUXEMBOURG Sinupret extract, überzogene Tablette 

DENMARK Sinux 

ESTONIA Sinupret extract, kaetud tabletid 

LATVIA Sinupret ekstrakts 160 mg apvalkotās tabletes 

LITHUANIA Sinupret intens dengtos tabletės, suaugusiesiems 

POLAND Sinupret extract, tabletki drażowane 

ROMANIA Sinupret acute drajeuri 

SWEDEN Sinuxol 

SLOVENIA Sinupret exera obložene tablete 

SLOVAKIA Sinupret Akut, obalené tablety 

 

This leaflet was last revised in November 2020. 


